
ASSET MANAGEMENT 
PLAN 

APRIL 2018

"Adopted 13 June 2018"



2 WATERCentral Tablelands

This document is based upon the March 2015 report completed by HydroScience 
Consulting. 



3WATERCentral Tablelands

EXECUTIVE SUMMARY

GENERAL
Central Tablelands Water (CTW) asset management plan has been developed to describe how CTW manages its water supply assets to 
meet its responsibilities in a cost effective manner. It also provides guidance on how CTW plans to enhance its asset management to 
move from core asset management systems to more advance systems.

This asset management plan is a key component in CTW’s asset management system for water supply. The system comprises asset 
policy, asset strategy and this plan. The asset management plan is the blueprint for the operation and maintenance and capital works 
[...]
Central Tablelands Water has a long-term financial plan that demonstrates the financial sustainability of the 
organisation, and its ability to meet the funding of the asset management plan. As of March 2018 Council had 
approximately $2.02 million in loans for the water supply fund.

FUNDING

Central Tablelands Water has operation and maintenance procedures for the water supply infrastructure.

Council reviews asset management procedures and plans regularly and where appropriate provide training and 
reviewing or updating of the existing procedures.

PROCEDURES AND SYSTEMS

Performance measures in the recently updated CTW Delivery Plan 2018-2022 under Strategic priority 1 – Providing a 
high quality and reliable water supply, state a key result area 1.3 – best practice asset management. This relates to the 
activity where assets are managed strategically, using whole of life methodology to improve delivery of services and 
financial management and has a performance measure of TAMP and systems hierarchy and processes are in place, and 
constantly reviewed.

PERFORMANCE TARGETS

Council has developed a Drinking Water Management System (DWMS) which demonstrates Central Tablelands Water’s 
compliance with the NSW Public Health Act 2010 requirement to develop a Quality Assurance Plan in accordance with 
the “Framework for Management of Drinking Water Quality” in the Australian Drinking Water Guidelines 2011 (ADWG).

Assets support Councils actions to meet  Australian  Drinking  Water Guidelines (ADWG, 2011) requirements.

SAFE WATER

Assets support Councils actions to protect and enhance the environment.

ENVIRONMENTAL PROTECTION

The condition of all assets is reviewed every year.

Critical assets have appropriate level of redundancy.

Assets are operated and maintained  in  accordance  with  documented operation and maintenance rules and 
procedures

RELIABILITY

Council achieves the lowest “whole of life cycle” cost through optimisation of asset management practices (breakdown 
maintenance, scheduled maintenance and asset renewal). This is also achieved by applying “value for money” 
procurement.

COST OPTIMISATION

Central Tablelands  Water  maintains  a  rolling  30  year  capital  works program, including forecast renewal investment. 
The renewal program is constantly being refined based on new information on asset condition and performance. 
Central Tablelands Water maintains a detailed 10 year capital works program including evidence based renewal plan.

ASSET RENEWAL 

Central Tablelands  Water  maintains  a  rolling  30  year  capital  works program, including investment forecast for 
growth.

ASSET GROWTH



WATERCentral Tablelands 15

3.3. GAP ANALYSIS

Manage the water supply system in an environmentally responsible and ecologically sustainable manner.

Meet energy reduction targets in Council’s plan.

Reduce and minimise Council’s exposure to Greenhouse gas emissions and Council’s carbon footprint.

ENVIRONMENTAL PROTECTION

3.4. FUTURE DIRECTION

Central Tablelands Water asset management to meet the requirements of the “core” asset management system (IIMS) 
by June 2019.

SHORT TERM TARGETS

Council has:
• Partially documented operating rules and procedures
• Partially documented maintenance rules and procedures
• High level assessment of criticality
• Water Supply assets  condition  assessment was completed  in  2017 and  will be reassessed every five years   in 

the revaluation process
• No asset replacement plan based on condition and criticality

RELIABLE WATER SUPPLY

Lack  of  clear  life  cycle  costing  and  balancing  of  maintenance  and replacement costs - (including implication on 
levels of service).

COST OPTIMISATION

Regular  levels  of  service  monitoring  (other  than  water  quality  and delivery) to be introduced, and linked to assets.

LEVELS OF SERVICE

Generally address the gaps.

ACTION PLAN

RISK IDENTIFICATION OF CRITICAL ASSETS
Council   will   utilise   criticality   assessment   to   concentrate   its   asset management resources on critical assets.

ASSET CONDITIONS
Council will continue to assess and electronically document the asset condition in its asset management system. This 
will focus on gathering hard data for critical assets and will be updated regularly.

CAPITAL DECISION MAKING

ASSET PERFORMANCE

LONG TERM TARGET

Apply cost benefit analysis for major capital investment options.

Monitor the  historical  performance  of  assets  to  support  accurate  asset decisions.

Council will consider actions required to develop an “advanced” asset management system.



16 WATERCentral Tablelands

 
4. WATER SUPPLY SYSTEM

4.1. OVERVIEW

Central Tablelands Water (CTW) is located in the central west of NSW and services population in the area ranging 
from Blayney in the east, to Grenfell and Quandialla in the west. CTW operates three drinking water supply systems 
which are mainly sourced from Lake Rowlands. Lake Rowlands is a unique slab and buttress dam constructed across 
the Coombing rivulet, a tributary of the Belubula River. Groundwater bores supplement Lake Rowlands water during 
summer.

The Lachlan catchment covers an area of approximately 90,000 km2 in central NSW, west of the Great Dividing Range. 
Lake Rowlands is located 16 km south-west of Blayney township and 7 km south- east of Carcoar township. The lake 
has a catchment area of 197 km2 (Source: CTW Drinking Water Management System, Sept 2015).

Livestock grazing is the most significant land use surrounding the Lake Rowlands catchment. Significant livestock 
grazing can impact water quality in the lake through faecal contamination, nutrient-rich run-off, erosion and salinity. 
Gold mining within the catchment area also has the potential to contaminate drinking water supplies, whilst residential, 
industrial, commercial and rural development can introduce litter and pollutants. (Source: CTW Drinking Water 
Management System, Sept 2015).

Lake Rowlands is the primary water source and supplies water to Carcoar and Blayney water supply systems. Lake 
Rowlands lies within the north-eastern region of the Lachlan catchment, as shown in Figure 2.

4.2. SOURCE WATER CATCHMENT

LAKE ROWLANDS

(Source: Lachlan Catchment Management Authority, 2013)

FIGURE 2: LACHLAN CATCHMENT



17WATERCentral Tablelands

Groundwater flow within the CTW supply area is drawn mainly from the Lachlan and South Western Fractured Rock 
aquifer, which is part of the Lachlan Fold Belt. Blayney Well, Gooloogong, Bangaroo and Cudal bores draw from this 
aquifer, although only the Gooloogong bores are in regular use during peak demand periods. The bores located in the 
fractured rock aquifer have moderate water quality; with Total Dissolved Solids (TDS) between 500 - 1500 mg/L. NSW 
Office of Water have classified this water as suitable for domestic, stock and some irrigation purposes.

Groundwater for the Quandialla drinking water supply system is drawn from the Lachlan inland alluvial aquifer, 
located in the Upper Lachlan Alluvium management area. According to the NSW Office of Water, Quandialla Bores are 
considered to have fresh water, with total dissolved solids less than 500 mg/L, suitable for municipality use. (Source: 
CTW Drinking Water Management System, Sept 2015).

CTW operates three water supply systems servicing for the towns and villages in Blayney, Cabonne and Weddin Shire 
Councils. Central Tablelands Water also supplies bulk water to Cowra Shire Council to service the villages of Woodstock 
and Gooloogong.

As stated in the 2015/16 TBL performance report CTW has connected 5,520 properties and provides potable water to 
population of approximately 14,400 consumers in 14 towns and villages through 318 kilometres of transfer and trunk 
mains and 267 kilometres of reticulation mains. CTW water supply schematic diagram is given in Figure 3.

4.3. EXISTING WATER SUPPLY SYSTEMS

GROUNDWATER

(Source: Lachlan Catchment Management Authority, 2013)

FIGURE 2: LACHLAN CATCHMENT

FIGURE 3: CTW WATER SUPPLY SCHEMATIC DIAGRAM



CARCOAR BLAYNEY QUANDIALLA

Catchment Lachlan catchment Upper Lachlan 
alluvium

Lachlan catchment Upper Lachlan 
alluvium Upper Lachlan alluvium

Source Water
• Lake Rowlands (primary)
• Gooloogong Bore (peak demand supply)
• Cudal Bore (emergency)

• Lake Rowlands (primary)
• Blayney Well (emergency) • Quandialla Bore

Water Treatment Carcoar Water Filtration Plant Blayney Water Filtration
Plant Disinfection only

Reservoirs 33 reservoirs in the Carcoar drinking 
water supply system

5 reservoirs in the Blayney drinking 
water supply system

6 reservoirs in the Quandialla 
drinking water supply system

Service Area

Blayney Shire:
• Carcoar - 300 people
• Lyndhurst-250 people
• Mandurama-200 people
Cabonne Shire:
• Canowindra-1,700 people
• Cargo - 300 people
• Cudal - 400 people
• Eugowra-550 people
• Manildra - 600 people
Weddin   Shire:
• Grenfell-3,000 people
Cowra Shire:
• Gooloogong
• Woodstock

Blayney Shire:
• Blayney-3,000 people
• Millthorpe–800 people

Weddin Shire:
• Quandialla

– 80 people

TABLE 1: A SUMMARY OF CTW WATER SUPPLY SYSTEMS

18 WATERCentral Tablelands

A summary of existing water supply systems is provided in the table below.

The Carcoar water supply system was the first water supply system constructed by CTW. As a result, this system serves the 
majority of the area covered by CTW. The plant was upgraded in 2002, with the commissioning of a Dissolved Air Flotation 
Filtration (DAFF) plant at Carcoar water treatment plant (WTP).

Lake Rowlands is the primary supply source for the Carcoar water supply system (WSS). Water from Lake Rowlands gravitates 
via a 375 mm transfer main to the Carcoar WFP where it is treated by a DAFF process and distributed to eleven townships 
within the Blayney, Cabonne, Weddin and Cowra Shire Council areas.

During the summer periods where demand is high, Gooloogong Bores are used to supplement supply and pressurise the 
western end of the Carcoar system. The Cudal Bores are maintained in operational condition as they are used for emergency 
drought situations.

The Carcoar Water Treatment Plant (WTP) is located on Fell Timber Road near the township of Carcoar. The plant has a 
designed capacity of 9 ML/day. During periods of high demand, the Carcoar WTP has been able to produce up to 13 ML per day 
potable water.

The Carcoar WTP consists of the following main facilities:

• Chemical dosing pit
• Six settling lagoons
• Settled water pumping station
• Two  rapid  gravity  sand  filters  and  associated  pumps  and  air  scour  blower  for  filter backwashing
• Clear water tank and pumping station

Source: CTW Drinking Water Management System, Sept 2015

1. CARCOAR WATER SUPPLY SYSTEM

GENERAL

WATER FILTRATION PLANT



WATERCentral Tablelands 19

The treated water from Carcoar WTP is distributed to 31 reservoirs via approximately 260 km of trunk mains that service the 
townships of Carcoar, Lyndhurst, Mandurama, Canowindra, Cargo, Cudal, Eugowra, Manildra and Grenfell.

Re-chlorination facilities are located at Grays Hill, Eugowra, Grenfell reservoirs, as well as Old River Pumphouse and TM L 
Booster pump stations.

For the operational purposes CTW water supply system has been divided into nine sub-systems, these subsystems are shown in 
Figure 4.

• Chemical  dosing  facilities  to  meter  alum,  polyelectrolyte,  chlorine,  fluoride  and  powder activated carbon
• Compressed air facilities
• Filtered water pumping station

As stated in CTW’s Drinking Water Management System Plan (Sept 2015), the treatment process at Carcoar WTP comprises of 
the following process steps:
• Raw water is gravitated from Lake Rowlands (capacity: 4,500 ML) to Carcoar WTP (9 ML/d) via 375 mm main
• Chemical dosing to promote coagulation and flocculation
• The water is gravitated to two DAFF chambers where floccs are floated off and the water is filtered
• Water is pumped from the DAFF chambers to the clear water storage tank (2.16 ML)
• Chlorine is dosed for disinfection and the water is fluoridated at the clear water tank outlet before transfer to the service 

reservoirs and entering the reticulation system
• Sludge from the DAFF and backwash water from the filters is transferred to a wastewater storage tank where it is 

subsequently clarified and sent to six sludge lagoons. Supernatant from the sludge lagoons is stored in the supernatant 
storage tank and pumped back to head of works. Sludge from the lagoons are dried and used as landfill on-site

TRANSFER AND RETICULATION SYSTEM

(Source: CTW 2013 Operations Management Plan)

FIGURE 4: CTW WATER SUPPLY SUB-SYSTEMS



SUB-SYSTEMS SERVICE RESERVOIRS Capacity (ML) SUB- SYSTEMS SERVICE RESERVOIRS Capacity (ML)

Sub-System 1   Carcoar Reservoir 0.68 Sub-System 4 Nyrang Ck North 
Reservoir 0.045

Sub-System 2 Mandurama Reservoir 0.91 Nyrang Ck South 0.091

Lyndhurst Reservoir 0.68 Nyrang Ck East 0.136

Garland Reservoir 0.045 Sub-System 5 Bangaroo Reservoirs 3 x 0.18

Sub-System 3 Cargo Reservoir 0.68 Sub-System 6 Gooloogong Reservoir 0.18

Cudal Reservoir 0.23 Sub-System 7 Trajere Reservoir 0.14

Grays Hill Reservoir 2.27 Pyes Gap Reservoir 0.14

Manildra Reservoir 0.045 Eugowra Reservoir 1.36

Sub-System 4 Moorbel Reservoir 1.14 Eugowra Reservoirs 0.5

Canowindra Reservoir 0.91 Sub-System 8 Grenfell North 
Reservoir 4.55

South Canowindra 
Reservoir 2 x 0.18

Grenfell Western 
Reservoir 1.36

North Canowindra 
Reservoir 2 x 0.09 Grenfell Eastern 

Reservoirs

0.45

0.27

Grenfell South 
Reservoir 0.09

TABLE 2: CARCOAR SERVICE RESERVOIRS

20 WATERCentral Tablelands

The main reservoirs in Carcoar water supply system and their capacities are summarised in Table 2 and Carcoar WSS process flow 



WATERCentral Tablelands 21



22 WATERCentral Tablelands



WATERCentral Tablelands 23
(Source: CTW Drinking Water Management System, Aug 2014)

FIGURE 5: CARCOAR WATER SUPPLY SYSTEM PROCESS FLOW



SUB-SYSTEMS SERVICE RESERVOIRS Capacity (ML)

Sub-System 1
(see Figure 4)   Hill Street Reservoir 1.14

Patrick’s Reservoir 0.45

Plumb Street Reservoir 0.91

Browns Creek Reservoir 0.23

Millthorpe Reservoir 1.36

TABLE 3: BLAYNEY SERVICE RESERVOIRS

24 WATERCentral Tablelands

The Blayney water supply system (WSS) was established in the late 1950s and Blayney Water Treatment Plant (WTP) was 
constructed in 1966. The Blayney WTP is a conventional water treatment plant that provides drinking water that has undergone 
filtration, disinfection and fluoridation.

Lake Rowlands is the primary supply source for the Blayney water supply system. Water from Lake Rowlands is pumped to 
Blayney WTP via a 300/375 mm transfer main and treated water is distributed from the WTP to the townships of Blayney and 
Millthorpe, within the Blayney Shire Council.

In emergency drought situations, Blayney Well can be used to supplement water in the Blayney water supply system, however 
this is not the preferred option as the water quality from Blayney Well is unknown and the only current treatment available is 
chlorination.

The Blayney Water Treatment Plant (WTP) is located on Hills Lane, is conventional manually operated dual media filter plant 
with a capacity to deliver 6 ML/day of water.

The Blayney WTP consists of the following main facilities:
• Chemical dosing pit
• Three settling lagoons
• Four gravity sand filters and associated pumps and air scour blower for filter backwashing
• Clear water tank and pumping station
• Chemical  dosing  facilities  to  meter  alum,  polyelectrolyte,  chlorine,  fluoride  and  powder activated carbon
• Compressed air facilities
• Filtered water pumping station

As states in CTW’s Drinking Water Management System plan (Sept 2015), the treatment process at Blayney WTP comprises of 
the following process steps:
• Water from Lake Rowlands (capacity: 4,500 ML) is pumped via a 300/375 mm rising main to Blayney WTP (capacity: 6 ML/

day) by two 132 kW pumps in a duty/stand-by configuration
• Chemical dosing to promote coagulation and flocculation